
 

 

ISLAMIC REPUBLIC OF PAKISTAN 
WATER AND SANITATION AGENCY FAISALABAD (WASA-F) 

 
 

ISLAMIC REPUBLIC OF PAKISTAN 
 

THE PROJECT FOR  
WATER SUPPLY, SEWERAGE AND DRAINAGE 

MASTER PLAN OF FAISALABAD 
 
 
 
 

FINAL REPORT 
 
 

VOLUME I EXECUTIVE SUMMARY 
 
 

FEBRUARY 2019 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
(JICA) 

 
 

NIHON SUIDO CONSULTANTS CO., LTD. 
JAPAN TECHNO CO., LTD. 

YOKOHAMA WATER CO., LTD 



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Foreign Exchange Rates: 
Master Plan 
US$ 1 = JPY 111.29 
US$ 1 = PKR 104.85 
(As of December 2017) 

 



 

 

FINAL REPORT 
ON 

THE PROJECT FOR WATER SUPPLY, SEWERAGE AND DRAINAGE  
MASTER PLAN OF FAISALABAD  
[...]
Each WSZ is independent and hydraulically separated from the adjacent WSZs. To deal with emergencies, 
connection pipes must be installed between adjacent WSZs to enable interchange. Each connection pipe is 
provided with a boundary valve that is normally kept closed. Transmission mains convey cleaned water 
from WTPs or well-fields to TRs. Each supply zone has several distribution centers (DCs) from which 
cleaned water is supplied to consumers throughout the DCs by gravity. A DC is composed of a ground 
reservoir (GR) and an overhead reservoir (OHR) in order to adequately manage the distribution within a 
DC zone to ensure a sufficient supply of water at 
proper pressure inside of the zone (see Figure 4.4.3). 
Arterial mains convey cleaned water from the TRs to 
the DCs. A DC zone, a water supply area served by a 
DC, is composed of multiple DMAs served by a 
distribution network made up of primary, secondary 
and tertiary mains. A DMA is an independent service 
area hydraulically isolated from adjacent DMAs in 
ordinal operation. Interconnecting pipelines are 
provided between adjacent DMAs, each with a 
boundary valve in case of an emergency. A flow meter 
and pressure gauge are installed at the entrance of a 
DMA to help provide a clear picture of the water 
demand and non-revenue water (NRW) tendencies 
within the DMA. The diagram in Figure 4.4.4 below 
gives an overview of a WASA-F pipeline facility 

 
Source: JICA Mission Team 

Figure 4.4.4 Diagram of a Transmission and Distribution Network 

OHR

GR

To supply  
sufficient water  

at proper pressure. 

Pump

DMA

DMA 

DC Zone 

Figure 4.4.3 Distribution Management 

DC

○M  ○M  

DC DC

Tertiary MainTertiary Main 

Secondary Main Secondary Main

S - 29



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 
 

(4) Phased Development Plan 

Figure 4.4.5 shows the proposed step-wise development plan to meet the demand up to 2038. According 
to the demand projection, a total of 1.25 million m3/day (277 MGD) will be required in Faisalabad City 
by 2038. The plan is divided into four phases to meet the demand by 2023, 2028, 2033, and 2038, with 
facility upgrades staged according to the demand year by year up to 2038. 

 
Source: JICA Mission Team 

Figure 4.4.5 Phased Development of Facilities 

Table 4.4.2 shows the implementation plans for water source developments up to 2038.  

  

S - 30



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 
 

Table 4.4.2 Water Sources Development Plan 
Unit: ‘000 m3/d 

  2015 2018 2023 2028 2033 2038 
Demand Daily Maximum 287 664 870 1,092 1,252
 Daily Average 239 552 762 949 1,089
Production        
Exist. system Chenab (Chiniot) Tubewells 254.6 204.6 204.6 204.6 204.6 204.6
 JBC (JICA) Tubewells 90.9 90.9 90.9 90.9 90.9 90.9
 RBC Tubewells 81.7 81.7 81.7 81.7 81.7 81.7
 New JK WTP 45.5 45.5 45.5 45.5 45.5 45.5
 Original JK WTP 16.0 16.0 - - - -
 Millat Town WW 4.5 4.5 4.5 4.5 4.5 4.5
 Gulfishan WW 6.8 6.8 6.8 6.8 6.8 6.8
 Subtotal 500.0 450.0 434.0 434.0 434.0 434.0
Expansion 1 New JK WTP Expansion  22.7 22.7 22.7 22.7
 Gugera WTP-1  113.7 113.7 113.7 113.7
 Original JK Renewal-1  22.7 22.7 22.7 22.7
 Allama Iqbal WTP - - 6.8 6.8 6.8 6.8
 GBC Tubewells-1  22.7 22.7 22.7 22.7
 Subtotal  188.6 188.6 188.6 188.6
Expansion 2 Original JK Renewal-2    22.7 22.7 22.7
 Jhang WTP-1  90.9 90.9 90.9
 Gugera WTP-2    113.7 113.7 113.7
 GBC Tubewells-2    22.7 22.7 22.7
 New JBC Tubewells-1    45.5 45.5 45.5
 Subtotal    295.5 295.5 295.5
Expansion 3 Jhang WTP-2     90.9 90.9
 Gugera WTP-3     113.7 113.7
 New JBC Tubewells-2     45.4 45.4
 Subtotal     250.0 250.0
Expansion 4 Jhang WTP-3      90.9
Total  500.0 450.0 622.6 918.1 1,168.1 1,259.0

Source: JICA Mission Team 
 

(5) Countermeasures to Reduce or Shorten Canal Closures 

This Master Plan uses a combination of WTPs (surface water) and wells (groundwater) to meet the water 
demand. WTPs will take in water from the nearby Jhang Branch Canal, Rahk Branch Canal, and Gugera 
Branch Canal for treatment and distribution to the city. These canals, however, are closed once a year by 
the Irrigation Department for inspection and maintenance works. The standard duration of each closure 
period now stands at 18 days, or approximately 3 weeks, with 12 of the days overlapping with closures in 
other canals. The proposed measures below were formulated in an investigation into countermeasures to 
ensure water supply during these canal closure periods: 

1) Arrangements with the Irrigation Department to avoid the overlapping of canal closures and to ensure 
that at least one canal is open to maintain water supply, 

2) Sharing and interchange of water between WSZs to provide water to WSZs short of water through a 
networked arrangement, 

3) Construction of raw water reservoirs (RWRs) for water storage at strategic locations. 

In addition, water consumption is expected to decrease in the cooler winter months of December and 
January. Daily water demand is set at the daily minimum demand (85% of the daily average demand) 
during this period.  

Insofar as possible, excess water from one WSZ will be diverted to another WSZ that is short of water. 
Diversion alone, however, will not be sufficient meet the whole demand. Therefore, two RWRs will be 
constructed to store water and act as a surface water source during the canal closure period. Arterial mains 
will be used as the transfer mains. The proposed stage-wise development of the arterial mains satisfies the 

S - 31



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 
 

transfer main requirements. The arrangements for Measure 1) will have to be negotiated between the 
Irrigation Department and WASA-F. Measures 2) and 3) have been studied through a simulation process. 
The simulation results show that the water shortages can be covered when the RWRs in WSZ-2 and 
WSZ-5 supply water to over a period of canal closing. The total volume required are as shown in the table 
below. A raw-water-to-treated-water conversion of 0.95 is applied for the calculation of the reservoir 
volumes. The water supply sharing plan is shown in the figure below. 

 
Source: JICA Mission Team 
Figure 4.4.6 Water Sharing Plan during Canal Closure Periods 

Table 4.4.3 shows the required RWR volumes in WSZ2 and WSZ5. These RWRs should be constructed 
and expanded step by step in parallel with the construction and expansion of the Jhang and Gugera WTPs, 
respectively. 

Table 4.4.3 Required RWR Volume  
WSZ 2 5 

Facility Jhang WTP Gugera WTP 
Storage volume required 2,728,000 m3 (600 MG) 4,637,000 m3 (1,020 MG)
RWR reservoir (assume 4 m depth) 69 hectare 116 hectare
Source: JICA Mission Team 

  

S - 32



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 
 

(6) Service Connections (including ferrule and meter installations) 

WASA-F has been installing water meters since 2015 to shift the tariff system from the current fixed rate 
billing to metered-rate billing in the future. Table 4.4.4 shows the required number of service connections 
up to 2038.  

Table 4.4.4 Required Numbers of Service Connections  
Description Unit 2015 2023 2028 2033 2038 
Households in Service Area Nos. 250,000 420,000 480,000 530,000 590,000
Domestic Nos. 140,000 254,000 359,000 482,000 590,000
Non-domestic Nos. 3,000 8,000 19,000 25,000 30,000
Total Nos. 143,000 262,000 378,000 507,000 620,000

Source: JICA Mission Team 

While service connection rules are set forth in the Water Supply Faisalabad Regulations – 2015 published 
in the Punjab Gazette dated October 29, 2015, these rules are not necessarily observed on site. It will 
therefore be necessary to revise the existing regulations, to prepare a manual or standard operation 
procedure (SOP) for the construction and inspection works on service connections, to thoroughly 
disseminate them within WASA-F, to establish a training system for contractors, and to establish a water 
supply inspection system.  

4.5 Priority Project 

The existing Jhal Khanauana Water Works (JK WW) is currently operating with a slow sand filtration 
system that produces treated water at only 43% of the original capacity of 16,000 m3/day (3.5 MGD). The 
selected Priority Project includes renewal of the JK WW into a rapid sand filtration system with a 
capacity increase to 45,400 m3/day (10 MGD), the construction of new DCs, and pipeline installations. 
The locations of the JK WW to be renewed, new DCs, pipelines, and phased development area of the 
Priority Project are shown in Figure 4.5.1. 

S - 33



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 
 

 
Source: JICA Mission Team 

Figure 4.5.1 JK WW to be Renewed, New OHRs, Pipelines and Phased Development Area 

(1) Design Criteria and Layout of the JK Water Treatment Plant 

The design criteria for the renewal of the JK Water Treatment Plant (WTP)5 are summarized in Table 
4.5.1. The layout of the renewed JK WTP is shown in Figure 4.5.2. 

Table 4.5.1 Design Criteria for Water Treatment 

Source: JICA Mission Team 

                                         
5 Regarding the terminology used in WASA-F, this Report labels older treatment plants operating with slow sand filtration 

systems as Water Works (WWs) and new treatment plants operating with rapid sand filtration systems as Water Treatment Plant 
(WTPs).  

 

Category Facility Item Criteria Remark 
General  Design Capacity Production capacity 45,400 m3/day 10.0 MGD 
Water 
Purification 

Receiving/ 
Distribution tank 

Pre-chlorination 1 to 3 mg/l  
Pre-lime 0 to 20 mg/l  

Flash mixing tank Aluminum Sulphate 15 to 40 mg/l Solid Alum 
Flocculation tank Polymer dosage 0.2 to 1.0 mg/l  
Settling tank Surface loading < 0.8 m3/hr/m2 Upflow rate 
Rapid sand filter Backwashing  0.5 m3/min/m2 Air 6 min + air/water 2 min + water 8 min

Post-chlorination 1 to 2 mg/l  
Clear water reservoir Detention time 2 hours  

Sludge 
Handling 

Wastewater tank Detention tank   
Drying bed Average dry time 1 to 3 months  

(22,700 m3/day, 5.0 MGD) 

(22,700 m3/day, 5.0 MGD) 

S - 34



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 
 

 
Source: JICA Mission Team 

Figure 4.5.2 Layout of the Renewed JK WTP 

(2) Capital Costs for the Priority Project 

The capital costs of the Priority Project are estimated as follows. 

Table 4.5.2 Capital Costs of the Priority Project 

Item 
Cost 

 (million PKR) (thousand. USD) 
Water Treatment Plant 3,060 25,900 
Transmission Main 360 3,000 
Distribution Center 900 7,600 
Distribution Main 640 5,400 
Distribution Secondary & Tertiary Pipe 360 3,000 
District Meter 40 300 
Service Connection (w/ meter) 280 2,400 
Security Management Cost 340 2,900 

Total 5,980 50,600 
Consulting Fee 840 7,100 

Grand Total 6,820 57,700 
Source: JICA Mission Team 

(3) Operation and Maintenance Cost of the Priority Project 

The operation and maintenance (O&M) cost of the Priority Project is estimated as follows. 

Table 4.5.3 O&M Cost of the Priority Project 

Item 
After 

Phase I completion 
After 

Phase II completion 

O&M Cost  
(million PKR/year) 108 200 
(thous. USD/year) 910 1,690 

Source: JICA Mission Team 
  

S - 35



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
Executive Summary

(4) Project Implementation Schedule 

The schedule for implementation of the Priority Project is shown below. 

Table 4.5.4 Project Implementation Schedule 

Source: JICA Mission Team 

4.6 Sewerage and Drainage Plans 

4.6.1 Sewerage Plan 

(1) Outline of the Sewerage Plan 

Table 4.6.1 summarizes the respective areas (in km2 and hectares) and their service populations in 2038. 

Table 4.6.1 Sewerage Service Areas and Service Populations in the Study Area (2038) 

Zone Service Area 
Service 

Population in 
Urban Area

Service 
Population in 
Satellite City

Total Service 
Population 

Total 
Population in 

the Study Area
Western SWD 175.2975 km2 (17,530 ha) *2,176,290 30,000 2,206,290 -
Eastern SWD 204.0677 km2 (20,407 ha) 2,044,820 41,000 2,085,820 -
Service Area 379.3652 km2 (37,937 ha) 4,221,110 71,000 4,292,110 -
Study Area 1,221 km2 (122,100 ha) - - 4,292,110 5,503,790

Note: * Figures include those of FDA City of 75,000 
Source: JICA Mission Team 

Table 4.6.2 summarizes the design flow for the Western and Eastern SWDs, respectively. 

Table 4.6.2 Design Average Flows (2038) 
(Unit: m3/d) 

WSD 

Domestic
 WW in
 Urban 

Area 

Non-Domestic WW 
in Urban Area 

WW in
 Urban 

Area 

Point 
Source* 

Total 
WW 

I/I of 
Ground 
water 

Ave. 
Flow 

Design
 Ave. 
Flow 

Comm. Indus. Total 

Western 289,980 39,790 68,170 107,960 397,940 15,160 413,100 20,650 433,750 433,800 
Eastern 282,190 40,840 85,350 126,190 408,380 4,920 413,300 20,660 433,960 434,000 
Total 572,170 107,960 153,520 234,150 806,320 20,080 826,400 41,310 867,710 867,800 

Note: * FDA City, Sadhar City and Khurrianwala 
Source: JICA Mission Team 

Table 4.6.3 outlines the sewerage facility plan and Figure 4.6.1 shows the general plan for the 
proposed sewerage facilities. 

Table 4.6.3 Outline of the Sewerage Plan 
Parameter Western SWD Eastern SWD 

1.1 Service Area 17,530 ha 20,407 ha

2.1 Service Population 
by Project 

2,206,290 persons 2,044,820 persons 

2.2 Service Population 
by service area 126 persons/ha (=2,206,290/17,530) 100 persons/ha (=2,044,820/20,407) 

2.3 
Service Population 
Increase by Project 1,443,890 persons (=2,206,290-762,400) 1,037,820 persons (=2,044,820-1,007,000) 

3. 
Proposed Sewerage 
Facilities 

1) Trunk/Interceptor sewer: 450-2,700 mm,
42.57 km

2) Main sewer: 300-1,650 mm, 43.42 km,

1) Trunk/Interceptor sewer: 600-2,700 mm,
66.79 km

2) Main sewer: 225-1,350 mm, 79.15 km,

Phase Procedure 2019 2020 2021 2022 2023 2024

Phase 1 Preparatory Survey

Detailed Design & Tendering

Construction

Phase 2 Detailed Design & Tendering

Construction

S - 36



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 
 

including existing sewer replacement
3) Branch sewer: 225 mm, 2,081.6 km 
4) 6 lift stations, Rehabilitation 
5) New influent pumping station: 

Coarse/Fine Screens, Grit chambers, 
Pumps (capacity 65 m3/min, total head 
17.0 m, 2 units, capacity 130 m3/min, 
total Head 17.0 m, 4 units.) 

6) Chokera WWTP improvement, Capacity 
433,800 m3/d, UASB reactors, 
Facultative Ponds, Sludge Drying Beds. 

7) Treated Wastewater Pumping and 
Transmission Facilities, Pumps (capacity 
75.33 m3/min, total head 25.0 m, 5 units), 
Force Main: DCIP, Dia. 1,500 mm, 
Length 14.55 km, 2 lines, Surge tank

including existing sewer replacement
3) Branch sewer: 225 mm, 2,389.3 km 
4) 3 lift stations, Rehabilitation 
5) New influent pumping station: Coarse/Fine 

Screens, Grit chambers, Pumps (capacity 
63 m3/min, total Head 30.0 m, 2 units, 
capacity 126 m3/min, total Head 30.0 m, 4 
units). 

6) New WWTP, Capacity 434,000 m3/d, 
Anaerobic Ponds, Facultative Ponds. 

7) Treated Wastewater Pumping and 
Transmission Facilities, Pumps (capacity 
75.33 m3/min, total head 22.0 m, 5 units), 
Force Main: DCIP, Dia. 1,500 mm, Length 
12.3 km, 2 lines, Surge tank 

4.1 Construction Cost 109,855 Million PKR 137,976 Million PKR 
4.2 Project Cost 150,987 Million PKR 193,448 Million PKR 

4.3 
Project Cost per 
Service Population 

68,430 PKR/person
(=150,987,000,000/2,206,290)

94,600 PKR/person 
(=193,448,000,000/2,044,820) 

Source: JICA Mission Team 

The most appropriate wastewater treatment process for both sewerage districts was selected by comparing 
three alternative wastewater treatment processes (Anaerobic Pond + Facultative Pond, UASB + 
Facultative Pond, and Anaerobic Pond + Trickling Filter + Polishing Pond) with a focus on technical 
aspects and the costs of construction, land acquisition, and O&M in present-day terms, applying discount 
rates of 7% and 9%. The details will be presented in Section 9.4 of Part C in the Main Report.  

The UASB + Facultative Pond process was selected for improvement of the Chokera WWTP in the 
Western SWD. The Anaerobic Pond + Facultative Pond process was selected for the new East WWTP in 
the Eastern SWD. 

(2) Sewerage Development Plan 

Table 4.6.4 and Figure 4.6.2 show the four-phase sewerage service area development plans for the 
Western SWD and Eastern SWD. 

Table 4.6.4 Phased Sewerage Service Area Expansion Plan 
Item Western SWD Eastern SWD 

Phase 1 The area from the urban center to the Chokera 
WWTP (area covered by PS-3), together with the 
areas along Drainage Channel No.1. 
The areas are densely populated with households. A 
high presence of shopping centers, shops, restaurants, 
universities and schools, and the offices of public and 
private companies pushes the daytime population up 
to even higher levels.    

Areas covered by the existing pumping stations of 
Satiana Road Original, PS-31 (Satiana Road), and PS-42 
will be covered by the new sewer system. 
The area is densely populated with households. A high 
presence of shopping centers, shops, restaurants, 
universities and schools, and the offices of public and 
private companies pushes the daytime population up to 
even higher levels.    

Phase 2 Close to the urban center, including FDA City now 
being developed 
 

Areas covered by the existing pumping stations of 
PS-36, Peoples Colony No.2 and D-type  
The area is densely populated with households. A high 
presence of factories, offices, shopping centers, shops, 
restaurants, and schools pushes the daytime population 
up to higher levels.    

Phase 3 Outskirts of the urban center 
 

Areas close to the urban center developed in Phase 1 and 
2, including Khurrianwala. 

Phase 4 Areas remote from the urban center; areas 
encompassing Sadhar city and areas surroundings 
around the Chokera WWTP 

Areas remote from the urban center, currently farmland 

Note: SWD stands for Sewerage District 
Source: JICA Mission Team 

S - 37



T
he

 P
ro

je
ct

 fo
r 

W
at

er
 S

up
pl

y,
 S

ew
er

ag
e 

an
d 

D
ra

in
ag

e 
M

as
te

r 
P

la
n

 o
f F

ai
sa

la
ba

d
F

in
al

 R
ep

or
t

 
E

xe
cu

tiv
e 

S
um

m
ar

y

 

 
 

 
 

S
ou

rc
e:

 J
IC

A
 M

is
si

on
 T

ea
m

 
F

ig
u

re
 4

.6
.1

 G
en

er
al

 P
la

n
 f

o
r 

th
e 

S
ew

er
ag

e 
S

ys
te

m
 

S - 38



T
he

 P
ro

je
ct

 fo
r 

W
at

er
 S

up
pl

y,
 S

ew
er

ag
e 

an
d 

D
ra

in
ag

e 
M

as
te

r 
P

la
n

 o
f F

ai
sa

la
ba

d
F

in
al

 R
ep

or
t

 
E

xe
cu

tiv
e 

S
um

m
ar

y

 

 
 

 
S

ou
rc

e:
 J

IC
A

 M
is

si
on

 T
ea

m
 

F
ig

u
re

 4
.6

.2
 P

h
as

ed
 E

xp
an

si
o

n
 o

f 
th

e 
S

ew
er

ag
e 

S
er

vi
ce

 A
re

a
 

S - 39



The Project for Water Supply, Sewerage and Drainage Master Plan of Faisalabad Final Report
 Executive Summary

 

 

Table 4.6.5 presents the targets and measures set to prepare for the phased sewerage and drainage 
development, including soft components required to facilitate the sewerage phases. 

Table 4.6.5 Targets and Measures in the Phased Sewerage Development 

Targets or Measures* 
Western SWD Eastern SWD

Phase 
1**

Phase 
2

Phase 
3

Phase 
4

Phase 
1

Phase 
2 

Phase 
3 

Phase 
4

1. No discharge of wastewater to open drainage 
channels 

  

2. Improvement of existing sewers   
3. Expansion of new sewers   
4. Improvement of the public water environment 

improvement by wastewater treatment at WWTPs
  

5. Supply of treated wastewater to irrigation canals   
6. Decrease in the number of disposal pumping 

stations through the introduction of trunk sewers 
installed more deeply into the ground 

  

7. Stormwater pumps converted from disposal 
pumping stations 

  

8. Proposed road drain system for inundated areas   